_()regon Department of Environmental Quality

Western Region Salem Office
4026 Fairview Industrial Dr SE
Salem, OR 97302

(503) 378-8240

Tina Kotek, Governor

April 23,2024 FAX (503) 373-7944
TTY 711

Scott Nay

City of Myrtle Point

424 5™ Street
Myrtle Point, OR 97452

Re: NPDES Permit Public Notice Period
Comments Due: May 29, 2024, 5 p.m.
File no. 59742
Permit no. 101192
EPA no. OR0020435
Facility: Myrtle Point STP, 220 River Rd., Myrtle Point
Coos County

Enclosed please find the Public Notice drafts for your proposed National Pollutant Discharge Elimination
System Permit including a copy of the public notice, permit, and fact sheet. Please be aware that the city
may provide additional comment on the permit during this time and submit to:
[...]
total mass of the pollutant discharged over the day. For pollutants with limitations expressed in other units
of measurement, the daily discharge must be calculated as the average measurement of the pollutant over
the day.

E16.24-hour composite sample means a sample formed by collecting and mixing discrete samples taken
periodically and based on time or flow.

E17.Grab sample means an individual discrete sample collected over a period of time not to exceed 15 minutes.

E18. Quarter means January through March, April through June, July through September, or October through
December.

E19. Month means calendar month.
E20. Week means a calendar week of Sunday through Saturday.
E21. POTW means a publicly-owned treatment works.

Revision 1.2022 Version 4.1



National Pollutant Discharge Elimination System

DEQ

State of Oregon

Permit Renewal Fact Sheet

City of Myrtle Point

Depariment of
Environmental
Quality
Permittee City of Myrtle Point
220 River Road

Myrtle Point, OR 97458

Existing Permit Information

File Number: 59742

Permit Number: 101192

EPA Reference Number: OR0020435
Category: Domestic

Class: Minor

Expiration Date: June 30, 2015

Permittee Contact

Scott Nay

City Manager
541-572-2626

424 Fifth Street

Myrtle Point, OR 97458

Receiving Water Information

Water Body Name: South Fork Coquille River

River Mile: 0.8

Assessment Unit ID: OR_SR 1710030502 02 104970
Sub Basin Name: Coquille

Basin Name: Southern Oregon Coast

Proposed Action

Permit Renewal
Application Number: 959345
Date Application Received: Dec. 23, 2014

Permit Writer

Phillip Sprague
541.686.7998
Date Prepared: Apr. 22, 2024

Page 1 of 34



1.
2.

o

NPDES Permit Renewal Fact Sheet
City of Myrtle Point

Table of Contents

INtrOAUCHION ... ———————————— 4
(= Lo | 1) Y2 == o T o1 o) o 5
2.1 WaSteWater FACIIILY ....c..eecuiiiiiiiieiiie ettt ettt sttt e s e e snee e 5
2.2 ComPliance HISOTY .......ceuiiriieiieiiieeiieeie ettt ettt ettt e sae e b eeeeteebeesnneensaesnseens 7
B BN 10 4 111 1 1<) OO USROS 7
2.4  Industrial Pretreatment..........ccoeoiiiiiiiienieeieecee ettt ettt e st e aeeeteebeesabeesaesnseens 8
2.5 Wastewater ClasSifICatiON. .......ccueeriieriierieeiiieiie ettt et e teesbeesaeesreesaeesteeseesnbeesaesnseens 8
Schedule A: Effluent Limit Development...............ooiiiciiimieicinerrec e 8
3.1 EXisting Effluent LIMitS.......cccooviiiiiiiiiiiiieiie ittt ettt ee b e seaeeseesnae e 8
3.2 Technology-Based Effluent Limit Development..........ccccoerirriienieniiienieniieieeeeenee. 10
3.3 Water Quality-Based Effluent Limit Development..............cccoecvevieniiienieniiienieeieeee. 13
3.4 Limits in Proposed Permit ............ccioiiiiiiiiiieniieiieeieeteee ettt 25
3.5 ANtDACKSIIAING ....ootiiiiiiiiiecii ettt ettt ettt et e eeees 28
3.6 ANtAEZIadation........cccuiiiiiiiiieiieeiie ettt ettt ettt e et et e et e b e et sabeenbeesnaeeneeas 28
3.7 GIOUNAWALET ...eouevieniieiieeiie et eite ettt e ete et e st e eteestteebeesabeeseessseesseassseenseessseanseasssennseas 29
Schedule A: Other Limitations.........ccccccoiiiiiinmimimesrr s 29
4.1 MIXING ZONC.....eeitiiniieeiieseeateeeiteeteestteeteestteenseesssesseessseenseansseensaessseanseessseeseesnseanseessns 29
4.2 BIOSOLIAS .euevieniieeiiiete ettt ettt ettt et eabeenb e e naeeteeenaeenneeenne 29
4.3 CRIOTING USAZE...uuiiueieeniieitieeiieiieeieeette et e eite et estteebeesateenbeassaeesaessseesseessseensaennseenseennns 29
4.4 PeracetiC ACIA USAZE .....ccouiiiiieiiieiieiie ettt ettt et e et site et e ssbeeseesaaeenseeeene 29
Schedule B: Monitoring and Reporting Requirements............ccccveeeeecciiiiiinnnnnes 30
Schedule C: Compliance Schedule..........oeiieeciiirccrrr e 30
Schedule D: Special Conditions..........ccoiiiieciiiiiiccr e e e 30
7.1  Inflow and INfIration..........coeouiiiiiiiiiiiiice e 30
7.2 MiXing ZONE STUAY ..eeouvieiieeiiieiieeieeitte ettt et et te et e st e esteesabeesbeessbeeseessseenseassseenseas 31
7.3 Emergency Response and Public Notification Plan............cccccoeeieiiiniiinieniiicniecieee. 31
7.4 Exempt Wastewater Reuse at the Treatment System ...........ccceeeeeevienciienieniiienieeieeen. 31
7.5 Wastewater Solids Annual RepOrt.........c.cccueiiiiiiiiiiiiiiieiiieieee e 31
7.6  Biosolids Management Plan .............cccoociiiiiiiiiiiiiiiie e 31
7.7  Wastewater Solids Transfers.........ccoeoieriieriiiiiieiieeie ettt 31
7.8  Hauled Waste Control PIan...........ccoooieiiiiiiiiiiiiiicie et 31
7.9 Hauled Waste Annual REPOTt .........ooouieiiiiiiiiiiieiiecie ettt 31
7.10 Operator CertifiCatiON ........cccuieriieriieriie et etee ettt eeteeteesbe e bt e ssbeebeesaaeenseassneeneeas 32

Page 2 of 34



7.11 Industrial USEr SUIVEY .....ccocuiiiiiiieeiiiecie ettt e e et e e e stae e ereeesneee e 32

7.12 Outfall INSPECTION. ... .uiiiiiieeiiie ettt et e ste e et ee et eeetaeeeaaeeessaeessseeesnneeenns 32
8. Schedule F: NPDES General Conditions ...........coceeeciiiimeecciiiieeccsceeeeee e re e 32
Lo T 1= R (=Y 1 32
Appendix A: Reasonable Potential Analysis for Thermal Plume.............ccccoovrrnnnes 33
Appendix B: Reasonable Potential Analysis for Thermal Plume.............ccccoovrrnnnes 34

List of Tables

Table 2-1: List Of OULTAllS. ... .ooiiiiiie et 7
Table 3-1: Comparison of TBELs for Federal Secondary Treatment Standards and Oregon Basin-
SPECIIC DESIZN CIIEIIA . .eeeiitiiiieiieeeiieeeieeeeiee ettt e eteeetteeeteeesteeessbeeessseeesaaesnssaeenssaeensaeennseeennses 10
Table 3-2: Design Flows and Concentrations Limits ...........ccccceueerieriiieniienieenienieeieesieesieeseeens 11
Table 3-3: Technology Based Effluent LimitS...........ccoeeiiiiiiiiiiiiiieeciie et 12
Table 3-4: WQ-Limited and TMDL Parameters .............cccceevvieeiiieeiiiieeeieeeeiiee e e eiee e 14
Table 3-5: Domestic Toxic Pollutants 0f CONCEIN ......ccceiouiiiiiiiiiiiiiiieiieceeee e 16
Table 3-6: Pollutants 0f CONCETN ........ccuiriiiiiiiiiieieeiee ettt sttt 16
Table 3-7: pH Reasonable Potential ANalySis ......c.ccccvveeeiuieeiiiiieiiieeiee et 18
Table 3-8: Temperature Criteria INformation .............ccceeiiieriieriiieiieeiieieee e 19
Table 3-9: Temperature Criterion Effluent LimitS..........cccoeviiieiiiiiiiieeieeeeeee e 20
Table 3-10: Thermal Plume Effluent Limits..........ccccociiiiiiiiiiniiiinieieieeeeeseee e 21
Table 3-11: Proposed E. coli LAMILS .......ccciiieiuiiieiiieeiieecieeeeiteesteeesteeeiveeetaeessaeesaaeessseeesneeens 22
Table 3-12: Ammonia Toxicity Analysis Information - Winter.........c..cocceecveveeninienenneneeneenne. 23
Table 3-13: Ammonia Toxicity Analysis Information - Summer .............ccccceeeeiieeiiieercieeniene 24
Table 3-14: Applicable WLAS (NON-TE@MPETAtUIe) .........cceeruieriieiiieeieeiieeieeriie e eiee e eseeesiaeens 25
Table 3-15: Proposed CBODS5, Phosphorous, Nitrogen, and Ammonia Limits.............ccccccuveeene. 26

List of Figures

Figure 2-1: Aerial view showing location of facility and outfall.............cccceoevieeiiiiiiiiinieeee 5
Figure 2-2: Process flow diagram for the facility ...........ccoceeiiieiiiiiiiiniiiiieieeeee e 6

Page 3 of 34



NPDES Permit Renewal Fact Sheet
City of Myrtle Point

1.Introduction

As Oregon Administrative Rule 340-045-0035 requires, this fact sheet describes the basis and
methodology DEQ used to develop the permit. The permit is divided into the following sections:

Schedule A — Waste discharge limitations.

Schedule B — Minimum monitoring and report requirements.
Schedule C — Compliance conditions and schedules.
Schedule D — Special conditions.

Schedule E — Pretreatment conditions.

Schedule F — General conditions.

The following list summarizes the major changes to the permit:

e Schedule A:

* Added seasonal CBODS limits, based on the Final Draft 2022 Coquille Sub-basin
TMDL.

= Removed chlorine limits (the facility uses UV for disinfection).

= Added ammonia as nitrogen limits, based on the Final Draft 2022 Coquille Sub-basin
TMDL waste load allocations.

* Added Total Nitrogen limits, based on the Final Draft 2022 Coquille Sub-basin TMDL
waste load allocations.

= Added Total Phosphorous limits, based on the Final Draft 2022 Coquille Sub-basin
TMDL waste load allocations.

» Added numeric and flow-based Excess Thermal Load limits, based on the Final Draft
2022 Temperature TMDL.

= Added a regulatory mixing zone condition.
= Added a chlorine usage condition.
e Schedule B:
= Removed chlorine sampling and reporting requirements.
= Added hauled waste control plan requirements.
= Added an industrial user survey requirement.
= Added an outfall inspection report requirement.
= Updated monitoring and reporting protocols.
= Added UV monitoring and reporting requirements.

= Added alkalinity, dissolved oxygen and total dissolved solids monitoring and reporting
requirements.

Page 4 of 34



= Added stream monitoring and reporting requirements.
e Schedule D:
= Added a mixing zone study requirement.
= Added an Emergency Response and Public Notification Plan.
= Added an Exempt Wastewater Reuse at the Treatment System condition.
= Added a hauled waste control plan condition.
= Added an industrial user survey condition.
= Added an outfall inspection condition.

2.Facility Description
2.1 Wastewater Facility

In 1954 the city constructed a wastewater treatment system for primary wastewater treatment.
Since then, the city has constructed significant upgrades. A large upgrade project was completed
on September 27, 2016, resulting in the current configuration of the treatment plant. The
treatment plant is an extended aeration lagoon system with a design average dry-weather flow of
0.37 MGD primarily from domestic sources. Wastewater enters the plant through a trench style
self-cleaning influent pump station with 5 submersible pumps. The headworks includes a fine
mechanical screen and grit chamber. The headworks also includes a manual bypass to a bar
screen for instances of high flow. Secondary treatment occurs in two extended aeration basins,
each with a capacity of 490,000 gallons. The facility employs UV disinfection on the treated
wastewater prior to routing it through a Parshall Flume and discharging to the Coquille River.
Solids are removed from the aeration basins by air lift pumps and routed either back to the front
of the aeration basin or to the on-site biosolids facility.

Figure 2-1 is an aerial view showing the facility and outfall locations. Figure 2-2 is a process
flow diagram for the facility.

.
A
Outfall

E’Ml!rtle Point !
4 @ SeweriTreatment.
[ " [

A

19A1Y 3||Inboy

Figure 2-1: Aerial view showing location of facility and outfall.

Page 5 of 34



=
5 OREGON, ]
FLTUE g, Xre 0/
scud - EXPANSIO \\f-:?__ﬁ' \-.2/./
& o FALUER—BOWLLS L B SET BIC ST DXPIRATION DATE 123174
DRAIN ! F LIME ND. 2 ND. 1
- —— DLASSFER | PERAIEH 1 R 5
| B |
i I BE
V : I 24
COMPOSITE AUTOMETIC FEil:)IL\L i ! e e I i 33
SANPLE NE i L SAMPLER I DIFFUSER 3 ;
SAWPLER SCFP:-E _ 1 ! F omgrm | OUTTALL
EEN i
| o m — FLUME I 15111 g _E
DSTRIBJTN | . CLARIFIER ROTARY ECT | BAAN
g PLAE PARSHALL 3O ! l E \ooE JY DISINECTION e ]
METEF !
FLUME ! —— | ;
—d ; |
1 w. AERATION J =
= — W BlowER 1 I
] —
I

ARG E Stroet
Coas Bay, Oregan 57420

cocLecan! :
SYSTEM B i
CLARIFIER
N TLUENT ’7" i

SOMEDAR & NI MTERME 7L

’1 \&y SCALE:

BIO-RLALTOR

I
|
1
1 SUNP -
1 STATION BACKUR <
I BAR - - = Y
1 Ll p— :; g
BD SET | HD SET : € o wr-BowLuS H
ot 1| - . Ao FLINE !
b EED - 3ASIN g —
SCREENING /GRIT i .
DISPOSAL g o
T T T T T T e | FLOW WETZR SLUD3E H
| LIME i Fal STOREGE H
I STAZILIZATION TAMC — E
TANK ] 5 8
SCHIRAE & DONKE ALTERSATE §70 ! LME & =
1 CONVENDR 3 ™
1 3 na—— 1|
| i i 4
1 ) ! —
l wERLIw " LR
e L
P S| S [ - T —— g
i 'y a -
| feal) T — 1la
CLASS 4 oL o 2
——
!V EnsaL) ] | y o
e T | ™~ I b = E o
1 ALECCULATION I e E
1 PASIEURITEL. 0ARY TANK I OVERFLOW : 5 g -
1 SIREW PRESS SCREEN I SLIDEE ol =
1 THICKEMER ] STORMGE 1COMING SLUCGE 5 E
et o e S e e e ET e e, o — TANE HAULING (JPTIONAL) - 8 |=
e e e e e — E S
r ' ‘I - L+ E
I 1 =
| 1 -
T L]
I ' v
|
I 1
I 1

g
=
s

Figure 2-2: Process flow diagram for the facility

Page 6 of 34




Table 2-1: List of Outfalls

Design Flow' Existing Flow?
Outfall Number | Type of Waste Lat/Lon
o : (mgd) (mgd)
001 Domestic 43.069389 / - 0.38 0.717
124.148009

1. Design Flow = average dry weather design flow.
2. Existing Flow = existing average monthly wet weather flow (period of record: Sep. 2019 —
Dec. 2021).

2.2 Compliance History

The city’s sewage treatment plant has a long history of violating permit discharge limits and
conditions. Most of these are due to excessive volumes of inflow and infiltration that occur
during large storm events. The plant also has a long history of other permit violations such as
total suspended solids exceedances, biochemical oxygen demand exceedances, bacteria
exceedances, failure to monitor, and improper plant supervision. In 2004 DEQ and the city
entered into a mutual agreement and order to help the plant address these multiple compliance
issues. The following table summarizes the most recent enforcement actions DEQ has taken to
address the issues with the city.

DATE TYPE DESCRIPTION

03/18/2004 | MAO MAO.

01/24/2014 | MAO Amendment #3.

03/26/2014 | Penalty Demand | MAO violation.

01/08/2015 | Penalty Demand | MAO violation.

02/19/2015 | MAO Amendment #2.

06/02/2015 | WL Warning Letter for BOD % removal violations.

10/17/2016 | PEN Preliminary Enforcement Notice for Failure to report SSO
within 24 hours.

08/08/2017 | WLOTC Warning Letter with Opportunity to Correct for TSS &
CBOD violations.

01/29/2018 | PEN Preliminary Enforcement Notice for limits violations, failure
to report, improper supervision.

04/25/2018 | Penalty Limits violations, failure to monitor, lacking certified
operator.

2.3 Stormwater

This permit does not address stormwater. General NPDES permits for stormwater are not
required for facilities with a design flow of less than 1 MGD.

Page 7 of 34



2.4 Industrial Pretreatment

The permittee does not have a DEQ-approved industrial pretreatment program. Based on current
information, this facility does not need an industrial pretreatment program. Schedule D of the
proposed permit requires the permittee to perform an industrial user survey.

2.5 Wastewater Classification

OAR 340-049 requires all permitted municipal wastewater collection and treatment facilities
receive a classification based on system size and complexity. DEQ evaluated the classifications
for the treatment and collection system, which are publicly available at the following website:
https://www.deq.state.or.us/wg/opcert/Docs/OpcertReport.pdf.

3.Schedule A: Effluent Limit Development

Effluent limits serve as the primary mechanism in NPDES permits for controlling discharges of
pollutants to receiving waters. DEQ can base effluent limitations on either the technology
available to control the pollutants, or limits that protect the water quality standards for the
receiving water. DEQ refers to these two types of permit limits as technology-based effluent
limitations (TBELs), and water quality-based effluent limits (WQBELSs), respectively. When a
TBEL is not restrictive enough to protect the receiving stream, DEQ must include a WQBEL in
the permit.

3.1 Existing Effluent Limits
The tables below show the limits contained in the existing permit.
a. Treated Effluent Outfall 001

(D November 1 - April 30:

A(\:/ SIS L et Monthly* Weekly* Daily®
Parameter oncentrations Average Average Maximum
Ib/day 1Ib/day Ibs
Monthly Weekly
CBOD:;s
(See note 1.) 25mg/ll | 40 mg/L 146 219 292
TSS 30 mg/L 45 mg/L 175 263 350

* Winter mass load limits based upon average wet weather design flow to the facility equaling 0.700
MGD. The daily mass load limit is suspended on any day in which the flow to the treatment facility
exceeds 0.74 MGD (twice the design average dry weather flow).

Page 8 of 34



) May 1 - October 31:

Average Effluent .
Concentrations Monthly* Weekly* Daily
Parameter Average Average Maximum
Monthly Weekly Ib/day 1b/day 1bs
(SSeBn(zii y | 1omegL | 15mgl 31 47 62
TSS 10 mg/L 15 mg/L 31 47 62

* Average dry weather design flow to the facility equals 0.37 MGD. The summer mass load limits for the
facility are based on the Total Maximum Daily Load (TMDL) waste load allocation for design conditions